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Test report no.: 2032/16-V

Customer: MACTAC EUROPE

Testing accordance

- Determination of the anti-slip property -
Workrooms and fields of activities with slip danger,
walking method - Ramp test
according to DIN 51130:2014-02

Subject matter:

Subject rc‘late: 11.10.2016
] S-a:t}nﬁl;s received: 12.10.2016 _
test date: 13.10.2016 -
Name of the product: LUV6301
self-adhesive foil

Dimensions l/w [cm]: 340 x 137

Number of samples:

1 role

Origin:

as customer

Sampling:

The samples were provided by the customer.

The test report comprises 2 pages

The test results related exclusively to the subject matter that was tested. The ftest report may not be copied, passed on th third parties or published
in extracts withoutthe written consent of BPS Wismar.
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Determination of the anti-slip property according to DIN 51130:2014-02 "Testing of floor coverings -

Determination of the anti-slip property - Workrooms and fields of activities with slip danger,

walking method - Ramp test

Descrition of the panel:

The transparently colorless foil has a level surface.

Preparation of the test cover:

A test cover, size 100 x 50 cm was produced by laying on a self-supporting, non-warping
panel.

The width of a joint amounted to 0 mm.

The cover was cleaned with a dry cloth before the start of the test.

Mean angle of inclination:

Corrected overall angle of acceptance
Test no. DIN 51 130
increased skid risk

[°]

1 6,6

2 6,8

3 6,5

4 6.3

5 6,6

6 6,8

Mean value 6,6

Mean angle of inclination for
6-10
assessement group shown below:

Assessment group:

In accordance with the test results obtained pursuant to the guidelines of DIN 51130;
the tiles are to be classified in assessmentgroup R 9.
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